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=amanas. FCC RF Test Report Report No. : FGON0606B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 1.2224 1.2308 2.973 2.979 4.845 4.865 9.65 9.73
Middle CH 1.2252 1.2336 3.057 3.027 4.885 4.975 9.87 9.69
Highest CH 1.2308 1.2224 2.985 3.027 4.855 4.915 9.65 9.67
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. 64QAM 64QAM 64QAM 640QAM
Lowest CH 1.2196 2991 4.885 9.89
Middle CH 1.228 3.033 4.905 9.89
Highest CH 1.2028 3.015 4.875 9.91
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Report No. : FGON0606B
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LTE Band 5
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Lowest Channel / 3MHz / 16QAM
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- D -
[T L

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

i
J

Data 8 AN 2020 154004

Data 8UAN 2020 154014

Rof Lovel 24.10 dem  Offset +.10 6 = RBW 300 RafLaval 24.10 dim  Offset +.10 G = RBW 300 kHT
o At MR SWT 1265w VBW  1MHZ  Mode Auto FFT e Att 0 dE SWT Hs @ VBW  1MHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
20 W anm| 20d8 TETE
R QUG M2 - 7 N 8
18 i pr— A B .00 di) 16 ™ oS Watulila® 7 o SN i
- 2.870000000 MH: i 2.090000000 MHz
= / g4 - { 6.1
LE 0 :
J .
~10 d + 17 e :
! !
204 : . -20 der L —
- / == - R il VW, P s,
- 3 e =
40 d -40
50 df -50 d
-0 -0
=70 di <70 df
CF 036,65 MHz 1001 pis Span 20.0 MHzZ GF 536.5 MHz 1001 pis Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result Type | Ret | Tre | ¥-valug | Function | Function Result
(- 1 995 MH2 16.40 dBm @ down (- 1 15.73 dEm @ down
T1 1 605 MHz -5.50 dém nda T1 L -10.31 dém ndg
i) i 1475 M2 -10.07 dBm 0 factor Tz 1 -10,77 dBm 0 factor
"

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Dafe 8 JAN 2020 154232

Data SUAN 2020 154242

24.10 dém  Offset 4.10 db = RBW 300 kHz RafLavel 24.10 dim  Offset 4.10 db w RBW 300 kHz
A HE SWT 126 ps w VBW 1 MHT  Mode Auts FFT o Att 0B SWT 126 ps e VBW 1 MHZ  Mode Auto FFT
561 count 100/100 SGL Count 105,100
|
20 2[1] 16.10 divm) 20 dB mif1] .60 dn
- (45,0950 MMz
AL A a e s O e .
it z \ 26.00 4B it ; = ¥ 26.00 di)
{ B \ 9.650000000 MHz| { B 9.670000000 MHz
08 £ Q factor \ 87,0 08 ! Q factor 820
iy L |
10 d - - “A0d <
/ \ {
] -4
50 df =50 di
-6 iy 60
704 204
CF B44.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 | _Function__| Function Result | Type | Ref | Tre | X-value ¥-value | _Function__| Function Result |
- 7 845630 MHz ndB down .85 MHz (- 1 0 dem ndB down .67 MHz
1 i 155 MHz nes 36.00 d8 1 L m nds
T2 1 815 M-z 0 factor 87.6 T2 1 0 factor
i T
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

et t
fof Lovel 24,10 GBm  Offset +.10 g6 = RBW 30 F RafLaval 24.10 dim  Offset +.10 A6 = ROW
o At AR SWT 632 s e VBW 100kH:  Mode Auto FFT e Att e SWT 12 iz = VAW 3 Mode Aute FFT
SGL Count. 1007100 SGL Count 100,100
(@155 M %
a1 dB = RN 20 dB MiL1], 14.09 dapmj
% A X
1 PSSV PSS, A LS TS 1 s Sa AT s Wl v
i 8w [ Bwr
s Q tactar e / Q tactar
/ i {
10 4 L 10 d i
/ A
20d ' y
41 d 40
50 df -50 d
-0 -0
=70 di <70 df
CF 0247 MHz 1001 pis Span 2.0 MHz GF 525.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker i
Type | Ref | Trc | X-val | Y-value | Function | Function Result I Type | Ref | Tre | Y-value | Function | Funetion Result |
(- 1 2 14,09 dgm @ down (- 1 14,39 dgm @ down 2,951 MRz |
T1 1 dém nda T1 L -11.14 d@m nda 2
i) i 0 factor Tz 1 -11.50 dam 0 factor

i
J

Date 8 JAN 2020 1358 42

Data 8 JAN 2020 14.08 00

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Date 8 AN 2020 14.03 11

Data 844N 2020 141323

fof Lovel 24.10 dim  Offset +.10 d6 = RBW 30 bhT RafLaval 24.10 dim  Offset +.10 b = RBW 100 bhT
o At AR SWT 632 s e VBW 100kH:  Mode Auto FFT e Att e SWT 12 px = VAW 300%H:  Mods Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
0 B MIL1] 13,32 dnm)| 20 dB [ETEY]
| 0, 01690 Sz "y - [E
19 . SV 26.00 dBl 16 I Nmili e AN O A
i 1228000000 MHz / Bur 3033000000 MHz
s 681,35 o.ds i Q factor 75.5)
10 df - 16 df i -
ks ; = T ¥
/ \
s i i { \
20 T AT A= o~
| _aigmendoes | = T z
401 o -40
50 df -50 d
-0 60
=70 di <70 df
CF B36.5 MHz 1001 pis Span 2.0 MHz GF B36.5 MHz 1001 pis Span 6.0 MHz
Marker | Marker
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | %-value 1 Y-valug | Function |
(T 1 [E ) 13.32 dam nd@ down 1.295 MHz T L 5 15,709 dBm nd@ down
TL 1 ndg 71 L 11,00 dém ndg
i) i 1126 d 0 factor Tz 1 -11.25 dam 0 factor
- — =
) | URRUARNLY wo Je

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Dafe @ JAN 2020 140231

Data SUAN 2020 141343

24.10 dém  Offset 4.10 db = RBW 30 kHz RafLavel 2410 dim  Offset 4.10 db « RBW 100
AHE SWT 632 p= e VBW 100k Moda Auto FFT o Att 0B SWT 18 s = VBW 300 Mode Auto FFT
561 count 100/100 SGL Count 105,100
|
mif1] 20 dB mif1] 14,47 dnm|
g4 L B47.06700 MH:
it : : L ANl fn, it . BT 26.00 d#
N i By 1202000000 MHz| : / Bwi DMBONODD0 MH:z|
s | alactor 705.4 i / a factor 2n1.2
/ \ /
y !
-1od 7 : 10 d
J { ! \
204 1 20d / L
~ \ | R~ .
AT A = L =30 = T
] -4
50d 50 di
-6 iy 60
704 204
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker |
Type | Ref | Trc | 1 ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 13.81 dem ndB down 12026 MHz (- 1 B47.5678 MHz 14,47 dBm ndB down 308
1 i E -11.99 dam nes 26.00 d8 1 L 846.0015 -11.62 dBm nes
T2 1 BAE.8385 MHz 11,92 dém 0 factor 705.4 T2 1 B45.0165 -11.42 dém 0 factor
- — =
) | URRUNRNLY W J URINUNNLY o
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Date 8 JAN 2000 1418 12

et
Rof Lovel 24.10 dem  Offset +.10 db = RBW 10 RafLaval 2410 dim  Offset +.10 db = RBW 30

b At AR SWT 18 ps w VBW 30 Mode Auto FFT o Att 0B SWT 126 ps w VBW 1M Mode Auto FFT

SGL Count. 1007100 SGL Count 100/100

(@155 M *

0 B MIL1] 12,84 divm| 20 dB [ETEY]

4 02 100 MMz P
1 4 . Fnues A, 26.00 dBl 1 = > e ™ ey
f C | 1. 885000000 i |
048 Q factor | ’ 0ds / \
‘ L i :
An o - ¥,
7 f
{ i y
204 v 20 d 4 —
o Pea, TAY ! g & d S
. et ey, A

0 e 4 - = 0 dhm:

41 d 40

-50 df -50 d

-0 -0

=70 di <70 df

CF 0265 MHz 1001 pis Span 10.0 MHz GF 529.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 @ down 4 2 (- 1 825 922 14.92 dgm @ down 080 WHz |

T1 1 nda T1 L m nda 2
i) i 13,38 C 0 factor Tz 1 0 factor
- D -
] | [T

Data 804N 2020 14.28 25

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date 8 JAN 2000 142336

Rof Lovel 24.10 dem  Offset +.10 6 = RBW 100 RafLaval 24.10 dim  Offset +.10 G = RBW 300 kHT
o At AR SWT 19 s w VBW 300k Mode Auto FFT e Att 0 dE SWT HEow VBW 1 Mode Aute FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
20 : TETE 14,13 anm| 20d8 TETE 14,47 apm)
. 174, 65400 MMz X 40,5160 M-z
1 / i ST S 26.00 diy 1 = et = NV 26.00 dB|
- Bwr 4 905000000 MHz { Bwr \ 9.890000000 MH:z|
; ! , i §
10 10
i ‘
\ / \
T L s e e A
401 o -40
50 50 df
-0 -0
) 70 i
CF 036,65 MHz 1001 pis Span 10.0 MHz GF 536.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 4.5 14.13 dgm @ down 4.9 2 (- 1 540,516 14.47 dgm @ down z |
T1 1 834.052 Mz ~11.50 dBm nda T1 L nda
i) i 838,558 Mz -11,89 dam 0 factor Tz 1 0 factor
- D -
J J URRUARNLY wo

i

Data 8UAN 2020 14:3548

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Date 8 JAN 2000 142356

24,10 dBm  OFfsat +.10 db = RBW 100 b RafLaval 24.10 dim  Offset +.10 A6 = RBW 300 kh:
AHE SWT 19 p= m VBW 300k Mode Aute FFT e Att e SWT 126 px @ VBW = Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
0 B MIL1] 1282 dnm)| 20 dB 3 [ETEY]
84708900 M-z X
10 2 26.00 dil 16 A N Pt I, i S Y
[ = 1 875000000 MHz| / Bur |
i i \ 1734 o.ds ! Q lactor \ a4
= i, / |
-10 7 ¥ 10 7 ‘
20 df L ! 20 d | A
/ \ = ~
- [ i il = ’ ’ v _
i et e i =
40 d -40
50 50 df
&0 -0
=70 di <70 df
CF 0465 MHz 1001 pis Span 10.0 MHz GF 544.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 847.088 MH2 @ down 4.8 2 (- 1 1 13,81 dBm @ down 051 WHz |
T1 1 nda T1 L - m nda
i) i i 0 factor Tz 1 0 factor
- D -
J J URRUARNLY wo

Data 8UAN 2020 14:3408
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SPORTON LAB.

FCC RF Test Report Report No. : FGON0606B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Lowest CH 1.09 1.09 2.72 2.73 4.49 4.48 9.01 9.03
Middle CH 1.09 1.09 2.72 2.72 4.48 4.50 9.05 9.03
Highest CH 1.08 1.10 2.70 2.72 4.46 4.49 9.01 8.99
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.09 2.69 4.49 9.07
Middle CH 1.09 2.72 4.50 9.03
Highest CH 1.09 2.70 4.49 9.07

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AUZ8AW12HP

Page Number

1 A108 of A236

Report Issued Date : Feb. 20, 2020
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: Rev. 01




wamanas. FCC RF Test Report

Report No. : FGON0606B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Date @ JAN 2000 14 5720

et t
fof Lovel 24,10 GBm  Offset +.10 g6 = RBW 30 F RafLaval 24.10 dim  OFfset +.10 g6 = RBW 30 F

o At AR SWT 632 s e VBW 100kH:  Mode Auto FFT e Att e SWT 632y @ VBW 1001 Mode Aute FFT

SGL Count. 1007100 SGL Count 100/100

(@155 M *

a1 dB TETED] 20 dB [TETED] 14.50 apmj

; X 3 624 .

1 QAW el Vo i M N B 09 1 # P ENAR.S S Wl Laa e W UL LT

it i I he 7 i

10 df - A 10 di - -

] \ 7 T
f \ / \
20 df f 1 20 di f y
f \

A, 5 = | N L

Ao = e o A - e

41 d 40

50 df -50 d

-0 -0

) 70 i

CF 0247 MHz 1001 pis Span 2.0 MHz GF 524.7 MHz 1001 pis Span 2.0 MHz
Marker [ Marker i

Type | Ref | Tre | Y-valug | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(T 1 14,81 dBm T 1 14.53 dam i
T1 1 .01 dém 1.090305081 MHz T1 L 7.23 dbm Oce Bw 1.090005091 MHz
i) i 8,55 dm | Tz 1 7,74 dam
- D -
J | [T L LIT]

Data 8 JAN 2020 14.57 30

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Dafe @ JAN 2020 150847

fof Lovel 24.10 dim  Offset +.10 d6 = RBW 30 bhT RafLaval 24.10 dim  Offset +.10 b = RBW 30 bhT
b At AR SWT 632 s e VBW 100kH:  Mode Auto FFT e Att e SWT 632 px @ VAW 00%H:  Mods Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
o0 dB [TTEY] 15,44 dnm| =0 dB FRETITEY) a3 dpm]
= #36,60180 SHz Al s
1 ;' % Wi 1.09811 1688 MHz| 1 ’-‘-H' e L SO e
\
0 ds: T \" L A
/ Y / \
10 - i) 210 o + -
/ \ J |
\ N \ |
Y e A > A e N
401 o -40
50 df -50 d
0 60
) 04
CF B36.5 MHz 1001 pis Span 2.0 MHz GF B36.5 MHz 1001 pis Span 2.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 8356818 MH2 15.44 dam T 1 B35 04B2 MH1 15,83 dam i
TL 1 93595455 MRz .28 dBm Occ Bw 1.088111688 MHz 71 L 835.85734 MMz 8.81 dém Occ Bw 1.090905091 MHz
i) i 937.04286 MHz 8,61 dm Tz 1 837,04625 M2 538 dam
- — =
J ) URRUARNLY wo I J (LTI -
Data § JAN 2020 1506 18 Data 8.0AN 2020 15:06:28
24.40 dBm  OFfsat +.10 ob w RBW 30 bHT RafLaval 24.10 dim  Offset +.10 b = RBW 30 bhT
AHE SWT 632 p= e VBW 100k Mode Aute FFT e Att 0B SWT 632 s w VBW 100k Mode Auto FFT
SGL Count 160;/100 SGL Count 106/100
|
20 di Ml 20 dB . mi[1) a7 dam|
5 = X I
16 JVNNAN e N\ B o T Jo e Ayl [V e B~
|
08 0.da ‘
" \" \
o4 | : Ao - \
[ \ ] \
20 - - 20 d - ¥
2 g . <y e o E e e -
Lo P Sraperg = - it
] -4
50 d 50 d
-6 iy 60
F0d 20
CF 848.3 MHz 1001 pts Span 2.0 MHz CF 840.3 MHz 1001 pts Span 2.8 MHz
Marker I Marker ]
Type | Ref | Trc | 1 ¥-value | _Function Function Result | Type | Ref | Tre | ¥-value | _Function Function Result |
- 7 15.32 dam (- 1 13.57 dBm
T1 U 2 , .00 dém occ Bw 1.092517483 MHz - L .42 dam occ Bw 1.095503457 MHz
Tz 1 94383708 MHz 8,51 dam | T2 1 5 5,99 dam
- — =
J | URRUNRNLY W J | URINUNNLY o

Data 8UAN 2020 15:08 57
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Data 8 AN 2020 1517 45

ot t
Rof Lovel 24.10 dem  Offset +.10 db = RBW 10 RafLaval 2410 dim  Offset +.10 db = RBW 10
b At AR SWT 18 ps w VBW 30 Mode Auto FFT o Att 0B SWT 15 s w VBW 30 Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M *
208 n TETE 20d8 . TETE 15.56 apm)
R e |
10 ¥ = 11 - =
0 " 0 dé J |‘
[ \ / \
10 df : 10 di i -
[ \
B— T [ | ~—. -/ N e
. e = = =
401 o -40
50 df -50 d
-0 -0
=70 di <70 df
CF 0255 MHz 1001 pis Span 6.0 MHz GF 525.5 MHz 1001 pis Span 6.0 MHz
Marker [ Marker |
Type | Ref | Tre | Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(T 1 15,85 dam T 1 B24 2472 MH: i
T1 1 8.35 dém 2721278721 MHz T1 L Oce Bw 2733266733 MHz
2 1 ] 10,08 gBm T2 [
- D -
J J [T LIT]

Data 8UAN 2020 1517 55

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date @ JAN 2000 163550

Rof Lovel 24.10 dBm  Offset +.10 A6 = ROW RafLaval 24.10 dim  Offset +.10 b = RBW 100 bhT
b At MR SWT 19 s w VBW 3 Mode Auto FFT o Att 0 dE SWT 1S ps e VBW 300kH:  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
208 TS T 1619 dnm| =0 dB [TTEY]
T - AN - ~ e~ X, - 1 M ¥
1 : ik M " ™ decBwe . 2715284715 MHZ 1 o A i =
/ A /
= / | -
LE il
/ . /
10 df = - 210 I,‘ 3
| \ [ M
20 o 4 -20 de =~ -
41 d 40
50 df -50 d
-0 60
s 0 di
CF B36.5 MHz 1001 pis Span 6.0 MHz GF B36.5 MHz 1001 pis Span 6.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(T 1 15.14 dam T 1 dam i
TL 1 10.28 dBm Occ Bw 2715284715 MHz 71 L .39 dBm Occ Bw
i) i 10.17 dm T2 i 9.23 dem
- — =
J J URRUARNLY wo

Data 8 JAN 2020 16.3600

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Dafe 8 UAN 2020 163218

24.10 dém  Offset 4.10 db = RBW 100 kHz RafLavel 2410 dim  Offset 4.10 db « RBW 100
0B SWT 19y m VBW 300k Moda Auto FFT o Att 0B SWT 12y o VBW 300 Mode Auto FFT
561 count 100/100 SGL Count 190/100
o5 wan
20 o mi[a) 20 dB e mif1]
ik o i N Y Bk e et 18 o i, e et O e T
{ ! [
ods L‘ 0ds -
/ \ \
04 A o \
/ \ / \
/ \ \
200 - 20 o .f
A .~ | P = / ] [l
EETETE A e e 30 dbm— = - =
o -4
50 df =50 di
-6 iy 60
704 20 d
CF B47.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 18:57 dBm (- 1 14.95 dBm
T1 U 10.11 dém occ Bw 2703236703 MHz 1 L 9.59 dgm occ Bw
i3 1 10.58 d8m | T2 1 .20 dem
- — =
J ) URRUNRNLY W ) ) URINUNNLY o

Data 8UAN 2020 16:38 26

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date 8 JAN 2000 162238

Data 8 UAN 2020 162246

et t
Rof Lovel 24.10 dem  Offset +.10 db = RBW 10 RafLaval 2410 dim  Offset +.10 db = RBW 10

b At AR SWT 18 ps w VBW 30 Mode Auto FFT o Att e SWT 15 = = VBW 30 Mode Auto FFT

SGL Count. 1007100 SGL Count 100/100

(@155 M *

20 4.6 dnm| 20d8 ; TETE

§ £27.04900 M1Hz B Z

10 Ii-’ T A PREU O 4485514406 MHz| 16 4 St / A 476 Mz

0 i E I\ 0 da T
/ \ \
100 d - 210 d
! l f .‘
20 o - - -20 der 7
/ \ i o’ I‘ MU

bl ave Wik s e L ¢

41 d 40

50 df -50 d

-0 -0

=70 di <70 df

CF 0265 MHz 1001 pis Span 10.0 MHz GF 526.5 MHz 1001 pis Span 10.0 MHz
Marker Marker |
Type | Ref | Tre | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(T 1 14,83 dBm T 1 13.91 dam i

T1 1 10.36 dém 4485514486 MHz T1 L 7 dem Oce Bw 4475524476 MHz
Tz i X 9,97 dim Tz 1 dBm
- D -
] | [T

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Rof Lovel 24.10 dem  Offset +.10 6 = RBW 100 RafLaval 24.10 dim  Offset +.10 b = RBW 100 bhT
o At MR SWT 19 ps e VBW J00kH:  Mode Auto FFT e Att e SWT 12 px = VAW 300%H:  Mods Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M @35k Max
0 MIL1] 13 dpm)| 20 dB [ETEY]
) . 1 MM _
1 ES A i \neehar s 44706 SHz 1 = i, G [ _kl, s
! \
0 ds L 0 dé ,J L
\ / |
S d £ - 210 d - -
] | / \
| b / \
204 T -20 der
A ] T —
Bl el : Foc) a0 e ; A
41 d 40
50 df -50 d
-0 -0
=70 di <70 df
CF 036,65 MHz 1001 pis Span 10.0 MHz GF 536.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 8 15.13 dBm T 1 o; 13.79 dBm i
T1 1 9.23 dém Oce Bw 4475524476 MHz T1 L 9.13 dém Oce Bw 4435504496 MHz
i) i 9,67 dim Tz 1 .06 dim
- D -
J J URRUARNLY wo

Date @ JAN 2000 151819

Data 8 J4N 2020 151658

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

24,10 GBm  Offsat +.10 G0 w ROW RafLavel 24.10 cbm  Offset 4.10 ob = RBW 100
MR SWT I8 w VBW Mode Auto FFT o Att e SWT 15y w VBW 300 Mode Auto FFT
SGL Count 160;/100 SGL Count 106/100
o5 wan
20 ML 1420 dnm) 20 dn M) 09 |
i B48,00000 3Hz [0 €44,07200 MMz
i o e oSS VARV P +.455 3 MH 18 £ Ko pranl et ORCBAL e +.4BH51 1486 M
| \ ] {
| \ |
ads 1 1 0 1
| | ! \
10 d i -0 f Y
) \ { \
204 ! b \
= i s o s L .
308 AEe ; L. 2 =
40 40
50d 50 di
60 dBr -60
rnd 04
CF B46.5 MHz 1001 pts Span 10.0 MHz CF B46.5 MHz 1001 pts Span 10.0 Mz
Marker | Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
(- 1 46,0 MH2 1420 dam (- L 2 13.09 dam
T1 T 94426274 MH2 d Occ 8w 4 45554456 MHz 11 L 8.62 dém Occ 8w 4 485514486 MHZ
T2 1 948 71778 Mz | T2 1 7.59 dém
| ) URRUNRNLY W | URINUNNLY o
Data 8.UAN 2020 1521 48 Dafa 3UAN 2020 15.21 55
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Ref Level 24.10 dim  Offset 4.10 db = RBW 30

Raf Lavel 24.10 dim

Offset 4.10 db = RBW 30

Date @ JAN 2000 153048

Data 8 JAN 2020 153058

b At AR SWT 1265w VBW 1) Mode Auto FFT e Att e SWT 126 ux w VBW  1MHD  Mode Auto FFT

SGL Count. 1007100 SGL Count 100/100

(@155 M %

20 i M o . TETE

Ay -~ pE A 1 A o -
10 — 1 — — —
o0 J e ! .
i \
100 d T 10 d - |
] ] T

41 d 40

50 df -50 d

&0 -0

) 70 i

CF 029.0 MHz 1001 pis Span 20.0 MHzZ GF 529.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result |
(T 1 15.78 dBm T L I

T1 1 10.89 dém 5.010885011 MHz T1 L Oce Bw 5.030969031 MHz
i) i 10.18 dam | Tz 1
- D -
J [T LIT]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date 8 JAN 2000 1535 44

Data 8 UAN 2020 1536 54

Rof Lovel 24.10 dem  Offset +.10 6 = RBW 300 RafLaval 24.10 dim  Offset +.10 G = RBW 300 kHT
o At MR SWT 1265w VBW  1MHZ  Mode Auto FFT e Att 0 dE SWT Hs @ VBW  1MHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
a0 B TEEN] 20 dB [TETED]
. ¥,
T1 4 SR oSS Cag NP S , N o SN i
10 - o B 16 J ot v
0 ds: 0 da " \‘
1
10 d 10 d t
/ |
20 df L 20 dfey f
et Wl S At fin A
~2LdE s’ AT =
40 d -40
50 df -50 d
-0 -0
=70 di <70 df
CF 036,65 MHz 1001 pis Span 20.0 MHzZ GF 536.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Trc | X-valye | Y-value | Function | Function Result I Type | Ref | Tre | X-valug | Y-value | Function | Funetion Result |
(T 1 837.970 1552 dam T 1 B39.E17 MH2 15,57 dBm i
T1 1 9,75 dém Oce Bw 9.050948051 MHz 71 L 831.9645 Mz 9.87 dém Oce Bw 5.030865031 MHz
Tz i 9.79 dem | | _—E 1 8410155 Mz 8,97 dm
- D -
J URRUARNLY wo )i (LTI L]

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Dafe @ JAN 2020 154212

Data 8UAN 2020 154223

24.10 dém  Offset 4.10 db = RBW 300 kHz RafLavel 24.10 dim  Offset 4.10 db w RBW 300 kHz
0B SWT 126 pc w VBW 1 MHz  Mode Auto FFT o Att A0 e SWT 126 ps w VBW  1MH:  Mode Auto FFT
561 count 100/100 SGL Count 190/100
|
20 I Mi[1] 16.64 dnm)| 20 dB Mi[1]
' AR, I E——— : 11,6620 Mz ) .
ik ghéfelir M M hachd 1H T ol *s N 5 8.99 1008991 MH:
[ ! b
08 i 0.8 T
! / |
-1od f 10 d j' 1
/ / |
] -4
50 df =50 di
-6l i 60
704 204
CF B44.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 841662 MHz 18,64 dem (- 1 E44.5 MHz 15,49 dm
T1 U 835 4545 MHZ 9.87 dém occ Bw 9.010385011 MHz - L 8384545 MMz 10.21 dém occ Bw 8.991008991 MH2
T2 1 BAE. 4355 Miz 9,53 dem | T2 1
- — =
J URRUNRNLY W ) URINUNNLY o
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

fof Lovel 24.10 dim  Offset +.10 d6 = RBW 30 bhT RafLaval 24.10 dim  Offset +.10 6 = RBW 100
o At AR SWT 632 s w VBW 100K Mode Auto FFT e Att e SWT 12 px = VAW 300 Mode Aute FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M
o T EE—TED T7.06 avm v . CHTEN] 57 anm|
v x . . . | MMz
11 A 4, s v 1 —aYa UV Ve Ve o N TV PP A
0 ds 1 0 da ! b
{ i / 1
10 d + 10 d - -
] \ ] \
/ \ / \
20 L 4
o \ ey / T AT [
s . TP =
401 400 di
50 df -50 d
-0 -0
~F0d <70 d
CF 0247 MHz 1001 pts Span 2.0 MHz GF 525.5 MHz 1001 pts Span 6.0 MHz
Marker [ Marker i
Type | Ref | Tre | 1 ¥-valug | Function | Function Result | Type | Ret | Tre | ¥-value | Function | Function Result |
(- T 1405 dam - 1 15.54 dam i
71 1 8.05 dém Oce Bw 1.085 | — 71 L 8,93 dém Oce Bw
i) i .33 dim Tz 1 5 M 8.47 dim
il il
L L J (LTI

Date @ JAN 2000 1358 52

Data 8 JAN 2020 14.07 50

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Rof Level 24,10 dBm  OFfsel +.10 06 w RBW 30 bHT Raf Lavel 2410 dim  Offset +.10 o w RBW 100 kHz
e att FHE SWT 632 p5 @ VBW 100 Mode Auto FFT o att B SWT 19 p5 @ VBW 30 Mode Auto FFT
SGL Count 160;/100 SGL Count 106/100
(@157 W |
20 4B _Mi[1) 20 dB M)
i % ] 5 £
1n Jaod\ i e oo e g 16 f S s A s e BV g 2
i \ j \
0d8 4 o.ds J
/ \ / \
S0 d f A 240 di y 4
‘ 3 [ \
20 d X f AL
ety e T ~ S
41 d 40
50 S0 d
-0 60
) 04
CF B36.5 MHz 1001 pis Span 2.0 MHz GF B36.5 MHz 1001 pis Span 6.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
[ w1 L B35.7434 MH2 ™ 1 836 14.58 gBm |
Tl 1 54 1.093706294 MHz | — 71 L 3 dam Occ Bw 21276721 MHz
Tz i 4825 M- Tz 1 5 1 dam
il il
JL L ) (LTI L]

Date @ JAN 2000 140304

Data BUAN 2020 1412 13

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

[=]
Rof Level 24.10 dém  Offset 4.10 db = RBW 30 kHz RafLavel 24.10 dim  Offset 4.10 db w RBW 10
b At AR SWT 632 s w VBW 100K Mode Auto FFT o ALt 0 dE SWT i3 e = VBW 30 Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
0175 Max @7k Max
o0 48 [ [TTEY] 5 anm)| =0 dB [TTEY] 14,57 anm|
" 18z x 241,66200 M-z
1 L | L T TR -\ 111688 MH: 1 P e N e B 2.703296703 MHZ|
08 4 0 dé :
/ \ | \
“10d . 10 df T
7 | \
{ \ \
20 d L - 1
s - | N N — o™ s -
A e - < o] ot
40 d 401 o
50 df =50 di
-6 iy 60
704 204
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker i Marker |
Type | Ref | Trc | x-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 B4B 2644 MHz 13.36 dBm (- 1 14:57 dBm
T U 94775455 MH2 .57 dam occ Bw 1.088111888 MHz | L 8.12 dim occ Bw 2703296703 MHz
Tz 1 94384265 MHz 7.61 dém | T2 1 7.60 dém
i i
jj & . | [ITIT] L

Dafe 8 JAN 2020 140221

Data SUAN 2020 1415733
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wamanas. FCC RF Test Report

Report No. : FGON0606B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Date 8 JAN 2000 141802

et t
Rof Lovel 24.10 dem  Offset +.10 db = RBW 10 RafLaval 2410 dim  Offset +.10 db = RBW 30
b At AR SWT 18 ps w VBW 30 Mode Auto FFT o Att e SWT 126 ux w VBW  1MHD  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M *
a1 dB RN 20 dB [TETED] 17.64 apmj
! N 10 MMz
19 i A worepn A 4485514406 MHz| 16 R e 20071 MHz
f e : e 7
/ / \
o J | e J .
/ | /
100 d - T 210 d
] \ ]
-20 v —~ f = =
R Leaka, ~ it s,
il o Wea'd
40 d -40
50 df -50 d
-0 -0
) 70 i
CF 0265 MHz 1001 pis Span 10.0 MHz GF 529.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(T 1 13,08 dBm T 1 13.54 dBm i
T1 1 B 4485514486 MHz T1 L 8,60 dém Oce Bw
i) i 775 5.42 dBm Tz 1 .31 dim
- D -
] | [T

Data 8UAN 2020 142815

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date @ JAN 2000 1423328

Rof Lovel 24.10 dem  Offset +.10 6 = RBW 100 RafLaval 24.10 dim  Offset +.10 G = RBW 300 kHT
o At MR SWT 19 ps e VBW J00kH:  Mode Auto FFT e Att 0 dE SWT Hs @ VBW  1MHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
a1 dB [TETED] 20 dB VHTEN]
;( | N
19 |~ 2 oo ORGP 1436 Mz 16 el N | e ™ e B -
I ¥ {
0 dfi + : 0 dé b
| | / \
“10d n 20 d t
] \ ]
/ \
/ / \
20 d -20 der " \
; = il e % s
S oo . e ~ o -
= =0
41 d 40
50 df -50 d
-0 -0
) 70 i
CF 036,65 MHz 1001 pis Span 10.0 MHz GF 536.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T ! 837250 T L 838198 MH: 14.37 dBm i
T1 1 Oce Bw 4435504486 MHz T1 L 831.9645 Mz Oce Bw 5.030969031 MHz
T2 i d Tz 1 8410155 Mz
- D -
J J URRUARNLY wo )y J (LTI -

Data 8 UAN 2020 14.3338

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Dafe @ UAN 2020 142346

24.10 dém  Offset 4.10 db = RBW 100 kHz RafLavel 24.10 dim  Offset 4.10 db w RBW 300 kHz
0B SWT 19y m VBW 300k Moda Auto FFT o Att A0 e SWT 126 ps w VBW  1MH:  Mode Auto FFT
561 count 100/100 SGL Count 190/100
|
20 o ] mi[a) 20 dB mif1]
x e 1
it AP NPT +.A855144B6 MH it NS N | e B 0.0709200671 MH
: \ ; \
o 7 ‘ 0 ] T
10 d oz 1 40 d 4 \
/ \ i
N S v n A L
] -4
50 df =50 di
-6 iy 60
704 20 d
CF B46.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 4540 MHz 13.72 dBm - 1 B4Z 521 MHz 15.02 d8m
T1 U 6 MMz .31 dam occ Bw 4 #B5514486 MHz 1 L B38.5045 MMz .85 dam occ Bw
T2 T 7 40 dam | T2 1 BE,5754 Mz .43 dBm
- — =
J ) URRUNRNLY W ) ) URINUNNLY o

Data SUAN 2020 1433 58
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606

B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

‘EB;]

—

()

Ref Level .10 dBm
SGL Count 100/100

Offset 4.10 dB

Mode Autc Sweep

Ref Level 22.10 d&m
SGL Count 100/100

Offset 4.10 dg Mode auto Sweep

(@1 AvgPwr @1 avgPwr
Hitgherk i 2 L SPURIAIECHBE iz
Line _§PURIOUS INE_ABS ,f \\' Line il'lf?‘g‘HJ INE_ABS PASS
10 dBm 10¢Bm J 1
[ i
oda - 0 dam —
[ | |
-10 dem -10 dBm
-20 dain -20 dBm
h! I
-30 dem 3 -30 dem—f
v Vi
40 dBm 5 40 e ‘\‘
i) dam ¥ 8 v\v \?,\g‘“ \ 7
T s
-60 dBm — = A &0 dam | e —
70 d8m Indem — i —
Start B15.0 MHz 3003 pts Stop 826.0 MHz |||/ start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Rangelow | Rangeup | REW | Fraguency | powerabs | aLimit
915.000 Mz 823,000 Mz 100,000 kHz 822,89211 MHz ™ 847.000 MHz 549.000 MAz 100,000 K 548,74126 MHZ Bm -5.58 d8
523,000 Mhz 24,000 Mz 20,000 kHz 823.99350 MHz 549,000 MHz 850,000 Mz | 50 660 kHz 845 0350 Mz o >
8 ] MHz 626.000 MHz 100,000 kHz 824.23077 MHz | 850.000 MHz B60.000 MHz 100,000 kkz B50,13487 MHz -50.48 dBm
T
L JU ) . ) [y

Dater 8.JAN.2020 14:58: 27

Date: 8.JAN 2020 151409

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[
7
0 dim Offset 4.10 di Mode Autc Sweep Ref Level 10 dém  Offset 4.10 dg Mode auto Sweep
SGL Count 100/100 GL Count 100/100
@1 AvgPwr AVGPwWE
Hitgherk AR | SPURIRECE X PEs
FPURIOUS INE_ABS Line }J 3 INE_ABS PASS
J . 1 ﬂﬁﬁl"‘ww
f I \
J‘ | 0 dern T
|f I !
iy \ -10 dBm T
|
‘I -20 dem
| 30 gem
i o 40 dBm o,
7 U — ot *U
Pl N
7 -50 dBm .
P N
= .
S — i —— -60 dBm —
<R 70 dem =
Start B15.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | vpowerabs | Rangelow | Rangeup | REBW | Fraguency |  Powerabs | AL
815.000 MHz 923,000 MHz 100.000 kHz 4048 MHz -36.21 dBm I 247.000 MHZ 549,000 MAz 100,000 krz 847,89012 MHz 22 dBm ~17.78 dB
£23.000 MHz 824,000 Mz 20.000 kHz 2727 MHz 949,000 MHz 850.000 MHz | 20,000 kHz £849,07942 MHz i8.77 dBm | -25.77 dB
82¢.000 MHz 626.000 MHz 100.000 kHz 5075 MHz | 850.000 MHz B60.000 MHz 100,000 kHz B5D, 46454 MHz -37.43 dam 24.43 dg
1

U

Date: 8 JAN.2020 150242

L -l

. i

LT —

Date: 8.JAN 2020 151064
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(Srearn )

Ref Level .10 dBm  Offset 4.10 dB

Count 100/100

Mode Autc Sweep

()

Ref Level 22.10 d&m
SGL Count 100/100

Offset 4.10 dg Mode auto Sweep

JU B

Date 8 JAN. 2020 15:01:05

(@1 AvgPwr (@1 avgPiwe
# L SPURIAIECH, PHES
Line _§PURIOUS INE_ABS f\ Line INE_ABS PASS
10 dBm 1| 10 dBm
0dB { l 0 dam J
-10 dem \ -10 dBm—
-20 dain hh -20 dBm—
-30 dBm ,1 -30 dBm
440 dem Iw’ 40 dB 'I.' \\
50 dam | W *?E‘- \
= 1 ,AL 'j N |k _I‘
— he,
50 dam — — = “~ -60 dim = -
— e [ 7'_"-—._.__'__‘_ | —
70 d8m 70 dBm
Start B15.0 MHz 3003 pts Stop 826.0 MHz |||/ start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | powerabs |  Atimit Rangelow | Rangeup | REW | Froguency |
B1E.000 MHz 923,000 MHz 100.000 kHe §22,92408 Nz -51.67 dém -g8.67 08 ||~ 347.000 MHz 549.000 MRz | 100,000 kHz 848, 77522 Wz
823.000 M4z 924,000 MHz 20,000 kHz 823.99750 MHz -31.84 dBm -18.84 dB 945,000 MHz MHz 20000 ks 549.00150 MHz
82¢.000 MHz 626.000 MHz 100.000 kHz B24.25674 MHz | 9.94 dim ~10.05 48 850.000 MHz 0 MHz 100,000 kHz 85D, 12488 MHz

. i

Date: 8.JAN 2020 151547

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum (=] [F
Ref Level 22,10 dém  Offset 4.10 dB Mode Autc Sweep Ref Level 22.10 dém  Offset 4.10 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvVGPwWE
Hitgherk AR L SPURIAIECRBE X
Line _§PURIOUS INE_ABS Line _§PURL 3 INE_ABS PAS!
3 A 10 dBr
10 dBr : - i v
| ‘ \
odp L o der 1|
-10 dam ‘{ \ -10 dBm T
! \
-20 dBm [ \ -20 dBm
-30 dBin ,_J - | -2p-aBm
40 dBm - A e 40 dBm N I
/’ \.‘
-
500 darm =2 =0 dam :
,./' \‘v\
60 dBm —— -60 dBm = —
1 T ———
-70 d8m 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz |||l Start 847.0 MHz 3003 pts Stop 860.0 MHz
purlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Atimit Range Low Range Up | RBW | Froguency |  PowerAbs | Alimit
§15.000 MHz 823,000 MHz 100.000 kHz 82299600 MHz -35.45 dém -zz.Ede ||| 347.000 MAZ 549,000 MAZ 100,000 kHz B48,38162 MHZ 1113 cBm 1687 8
£23.000 MHz 824,000 Mz 20.000 kHz 8 -35.04 dBm -22.04 dB 945,000 MHz se0 000 Mhz | 20000 ks 548,04545 MHz 3720 dBm | 24,29 dB
626.000 MHz 100.000 kHz : 1l.74 dam ~16.25 48 850.000 MHz B60.000 MHz 100,000 kHz B5D, 08492 MHz -36.36 dBm -23.36 dB

Date: 8 JAN.2020 1504 20

. i

Date: 8.JAN 2020 151232
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[
S |'w
Ref Level .10 dBm  Offset 4.10 di Mode Autc Sweep Ref Level 22.10 dem  Offset 4.10 dg Mode auto Sweep
Caunt 100/100 SGL Count 100/100
(@1 AvgPwr @1 avgPwr
# L SPURIAIECH, PHES
Line _§PURIOUS INE_ABS ARS f"‘ Line INE_ABS PASS
10 dr 1 10.dBm
/ |
oda - I‘ 0 dam T
-10 dem ‘ l -10 dBm {
-20 dain L -20 dBm
-30 dBm 3 -30 dBm—{-
40 dBm .l“ 40 dBm—f \
50 dam / Wf’\ Qﬂ‘muﬂ
-50 dam - = = = g 60 dém
iy 70 dBm S|
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | REW | Powerabs |  atimit | Rangelow | Rangeup | RBW | Froquency |  Pawerabs |
815.000 MHz 923,000 MHz 100.000 kHz -52.78 d&m -39.78.de ||f 247.000 MHZ 549,000 MAz 100,000 krz 848, 76523 MHz 18.45 dBm
823.000 M4z 924,000 MHz 20,000 kHz -32.31 dBm 945,000 MHz MHz | 20000 ks 549.00050 MHz
82¢.000 MHz 626.000 MHz 100.000 kHz 19.4 850.000 MHz 0 MHz 100,000 kHz B50,10490 MHz

JU B

Dater 8 JAN.2020 14:01:57

. i

Date: 8.JAN 2020 14:06:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum | (=] [F
Ref Level 22,10 dém  Offset 4.10 dB Mode Autc Sweep Ref Level 22.10 dém  Offset 4.10 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvVGPwWE
Hitgherk AR L SPURIAIECRBE X
Line _§PURIOUS INE_ABS Line _§PURL 3 INE_ABS PARE
10 dBr A 10 B e ~
odp r L 0 ualrf l\
| |
-10 dam F I% -10 uirm 1
SPURID BS_ \
-20 dim ! \\ 20 :Fm i
30 derm || L
e
40 dam - BealW ua ~40 s P
~
50 dam -50 dBm: -
e ~
e N
-60 dBm = 60 dBm o P
SIS 8 G ———
= — IREUPRITIYS!| S————
70 dam 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz |||l Start 847.0 MHz 3003 pts Stop 860.0 MHz
purlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | vowerabs | Range Low Range Up | REW | Froguency | PawerAbs | Alimit
HLBL0a0 Mt 823,000 Mz 100000 kit & -35.91 dbm [ ®47.000 MHz 649.000 MRz | 100,000 krz 548 46154 MHZ 10,68 dBm -19.42 d&
£23.000 MHz 924,000 MHz 20.000 kHz -33.96 dBm -20.%6 di 945,000 MHz BE0 000 MHz 20000 ks 549.05145 MH= 36,75 dBm
626.000 MHz 100.000 kHz 850.000 MHz B60.000 MHz 100,000 kHz B5D,00500 MHz -36.52 dBm
1

Date: 8 JAN.2020 14:0018

. i

Date: 8.JAN 2020 14:0508
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0606B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

(Srearn )

Ref Level .10 dBm  Offset 4.10 dB

Count 100/100

Mode Autc Sweep

()

Ref Level 22.10 d&m
SGL Count 100/100

Offset 4.10 dg

Mode auto Sweep

JU B

Dater 8. JAN.2020 16:28:58

(@1 AvgPwr (@1 avgPiwe
- = | SPURIRIECH e

Line _§PURIOUS INE_ABS |I ‘\ Line l NE_ABS PASS
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